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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NIST,
A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC Part 24 Subpart E & Part 2

Standard(s) Section Test Item Judgment Remark
2.1046 . . .
24.232(c) Equivalent Isotropic Radiated Power PASS | -
2.1049 Occupied Bandwidth PASS | -
2.1051 . o
24.238(a) Conducted Spurious Emissions PASS | -
2.1053 . . o
24.238(a) Radiated Spurious Emissions PASS | -
24.238(a) Band Edge Measurements PASS | -
24.232(d) Peak To Average Ratio PASS | -
2.1055 .
24 235 Frequency Stability PASS | -

Note:
(1) “N/A” denotes test is not applicable in this test report.
(2) The report format version is TP.1.1.1
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1.1 TEST FACILITY

The test facilities used to collect the test data in this report:

No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan

The test sites and facilities are covered under FCC RN: 674415 and DN: TWO0659.
O Co05 O CBO08 O cCBl11 CB15 O CB16
SR06

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The BTL
measurement uncertainty is less than the CISPR 16-4-2 U, requirement.

A. Radiated emissions test :

Test Site Measurement Frequency U,(dB)
Range
0.03 GHz ~ 0.2 GHz 4.17
0.2GHz ~1GHz 4.72
1 GHz ~6 GHz 5.21
CBIS 6 GHz ~ 18 GHz 5.51
18 GHz ~ 26 GHz 3.69
26 GHz ~ 40 GHz 4.23

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Environment Condition | Test Voltage Tested by
Output Power 24.4°C,42 % DC 32V William Wei
EIRP 22 °C,65 % DC 32V Hunter Chiang
Occupied Bandwidth 24.4°C,42 % DC 32V William Wei
Conducted Spurious Emissions 24.4°C,42 % DC 32V William Wei
Radiated Spurious Emissions 22 °C, 65 % DC 32V Hunter Chiang
Band Edge 24.4°C,42 % DC 32V William Wei
Peak to Average Ratio 24.4°C,42 % DC 32V William Wei
Frequency Stability Normal and Extreme William Wei
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2. GENERAL INFORMATION

Report No.: BTL-FCCP-2-2004T194

2.1 GENERAL DESCRIPTION OF EUT

Equipment Connectivity Control Unit - iTraMS
Brand Name Bosch

Model Name ADOOA10057

Series Model CU-304-0503

Model Difference(s)

Different model distribute to different area.

Hardware Version

B2LTE

Software Version

CCU_REL9.0 (uuu_512MB_FCC_wifi100_eMMC166_OnEngine)

RAM and eMMC details

512MB and 8GB

Power Source

Supplied from Battery.

Power Rating DC 9-32V
Test Model ADOOA10057
Sample Status Engineering Sample
EUT Madification(s) N/A
WCDMA/HSDPA/HSUPA gt 8E§E
Modulation Type UL; OPSK.160AM
LTE DL: QPSK.160AM

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.

2. Channel List:

WCDMA Band I
Frequency of Uplink Frequency of Downlink
Test Frequency ID | UARFCN (MH?2) UARFCN (MH?2)
Low Range 9262 1852.4 9662 1932.4
Mid Range 9400 1880.0 9800 1960.0
High Range 9538 1907.6 9938 1987.6
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LTE Band 2
TosFrencyp | P [, [ B |y, | et
1.4 18607 1850.7 607 1930.7
3 18615 1851.5 615 1931.5
5 18625 1852.5 625 1932.5
row Range 10 18650 1855 650 1935
15 18675 1857.5 675 1937.5
20 18700 1860 700 1940
Mid Range 1.4/3/5/10/15/20 18900 1880 900 1960
14 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
High Range 5 19175 1907.5 1175 1987.5
10 19150 1905 1150 1985
15 19125 1902.5 1125 1982.5
20 19100 1900 1100 1980

Project No.: 20047194 Page 9 of 96 Report Version: RO0



y
3 L L Report No.: BTL-FCCP-2-2004T194

2.2 DESCRIPTION OF TEST MODES

Following mode(s) is (were) found to be the worst case(s) and selected for the final test.

WCDMA BAND Il MODE
Test Item Available Channel Tested Channel Mode
Output Power 9262 to 9538 9262, 9400, 9538 WCDMA, HSDPA,HSUPA

EIRP 9262 to 9538 9262, 9400, 9538 WCDMA
Occupied Bandwidth 9262 to 9538 9262, 9400, 9538 WCDMA
Conducted Spurious Emissions 9262 to 9538 9400 WCDMA
Radiated Spurious Emissions 9262 to 9538 9400 WCDMA
Band Edge 9262 to 9538 9262, 9538 WCDMA
Peak to Average Ratio 9262 to 9538 9262, 9400, 9538 WCDMA
Frequency Stability 9262 to 9538 9400 WCDMA

LTE BAND 2 MODE
Test Item |Available Channel| Tested Channel Chanr_lel Modulation Mode
Bandwidth
18607 to 19193 186%'122900’ 1.4MHz | QPSK, 160AM 1RB/3RB/6RB
18615 t0 19185 1861159'1é§900’ 3MHz | QPSK, 160AM |  1RB/SRB/15RB
18625, 18900,
output | 186251010175 e 5MHz | QPSK, 160AM |  1RB/12RB/25RB
Power | 18650 to 19150 18651%’115%900’ 10MHz | QPSK, 160AM |  1RB/25RB/50RB
18675 to 19125 18671%’11285900’ 15MHz | QPSK, 160AM |  1RB/36RB/75RB
18700 to0 19100 1872%’1%%900’ 20MHz | QPSK, 160AM | 1RB/50RB/100RB
EIRP 18700 to 19100 1872%’1%)%900’ 20MHz | QPSK, 160AM | 1RB/50RB/100RB
18607 to 19193 186%’132900* 1.4MHz | QPSK, 160AM 6RB
18615 t0 19185 1861159,1éggoo, 3MHz | QPSK, 160AM 15RB
18625, 18900,
Ocoupied | 18625 10 19175 e 5MHz | QPSK, 160AM 25RB
Bandwidth | 4620 16 19150 186?%'115%900’ 10MHz | QPSK, 160AM 50RB
18675 to 19125 18671%112%900* 15MHz | QPSK, 160AM 75 RB
18700 to 19100 1872%'1%)%900’ 20MHz | QPSK, 16QAM 100RB
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LTE BAND 2 MODE
Test Item |Available Channel| Tested Channel Cha”’?e' Modulation Mode
Bandwidth
18607 to 19193 18900 1.4MHz QPSK 1RB
ducieq 186151019185 18900 3MHz QPSK 1RB
CS?” ucted 718625 0 19175 18900 5MHz QPSK 1RB
Enﬁ;g?;rfs 18650 to 19150 18900 10MHz QPSK 1RB
18675 to 19125 18900 15MHz QPSK 1RB
18700 to 19100 18900 20MHz QPSK 1RB
Radiated
Spurious 18700 to 19100 18900 20MHz QPSK 1RB
Emissions
18607 to 19103 | 18607, 19193 1.4MHz QPSK 1RB/6RB
18615 to 19185 | 18615, 19185 3MHz QPSK 1RB/15RB
Band Edge |_1862510 19175 | 18625, 19175 5MHz QPSK 1RB/25RB
9¢ 718650 to 19150 | 18650, 19150 10MHz QPSK 1RB/50RB
18675 to 19125 | 18675, 19125 15MHz QPSK 1RB/75RB
18700 to 19100 | 18700, 19100 20MHz QPSK 1RB/100RB
18607 to 19193 186%’122900’ 1.4MHz | QPSK, 16QAM 1RB
18615 to 19185 1861159’12132900’ 3MHz | QPSK, 16QAM 1RB
Peak To | 18625 to 19175 18621%’11785900’ 5MHz | QPSK, 160AM 1RB
Average
Ratio | 18650 to 19150 18651%’115%900’ 10MHz | QPSK, 160AM 1RB
18675 to 19125 18671%11285900’ 15MHz | QPSK, 160AM 1RB
18700 t0 19100 | 8799 18990 1 20mkz | QPsK, 160AM 1RB
18607 to 19193 18900 1.4MHz OPSK 1RB
18615 to 19185 18900 3MHz QPSK 1RB
Frequency | 18625to 19175 18900 5MHz QPSK 1RB
Stability | 18650 to 19150 18900 10MHz QPSK 1RB
18675 to 19125 18900 15MHz QPSK 1RB
18700 to 19100 18900 20MHz QPSK 1RB
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Report No.: BTL-FCCP-2-2004T194

EUT

power
supply(A)

3.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or support
units. The following support units or accessories were used to form a representative test configuration
during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.

A Power supply Twinex TP-6010 1616AP051502100
ltem Cable Type Shielded Type Ferrite Core Length

1 Power cable NA NA 1.5m

Project No.: 20047194
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3. TEST RESULT

3.1 RADIATED POWER MEASUREMENT

3.1.1 LIMIT
Mobile / Portable station are limited to 2 watts e.i.r.p.

3.1.2 TEST PROCEDURES

1. substitution method is used for E.I.R.P measurement. In the semi-anechoic chamber, EUT placed on
the 0.8m height of Turn Table, rotated the table around 360 degrees to search the maximum radiation
power and receiver antenna shall be rotated vertical and horizontal polarization and moved height from
1m to 4m to find the maximum polar radiated power. The “Read Value” is the spectrum reading the
maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. E.R.P power can be calculated form E.I.R.P power by subtracting the gain of dipole, E.R.P power =
E.I.R.P power - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is IMHz/3MHz.

3.1.3 TEST SETUP LAYOUT
Radiated Power Measurement

Ground Plane

|Receiver 1 Amp.

3.1.4 TEST DEVIATION

No deviation

3.1.5 TEST RESULTS
Please refer to the APPENDIX A.
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3.2 OCCUPIED BANDWIDTH MEASUREMENT

3.2.1 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 4.

1. The EUT makes a call to the communication simulator. All measurements were done at low, middle and
high operational frequency range. The communication simulator station system controlled a EUT to
export maximum output power under transmission mode and specific channel frequency. Use OBW
measurement function of Spectrum analyzer to measure 99 % occupied bandwidth and 26dB
bandwidth.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. RBW=(1% ~ 5%)*EBW
VBW =3* RBW

4. set spectrum analyzer with Peak detector.

3.2.2 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power - -
Splitter EUT

=

Communication simulator

3.2.3 TEST DEVIATION

No deviation

3.2.4 TEST RESULTS
Please refer to the APPENDIX B.
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3.3 CONDUCTED SPURIOUS EMISSIONS MEASUREMENT

3.3.1 LIMIT

The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.3.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The band edges of low and high channels for the highest RF powers were measured. Set RBW>=1%
EBW in the 1MHz band immediately outside and adjacent to the band edge.

3. Set spectrum analyzer with Peak detector.

4. The RF fundamental frequency should be excluded against the limit line in the operating frequency
band.

3.3.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power L L

Spiitter EUT
Communication simulater

3.3.4 TEST DEVIATION

No deviation

3.3.5 TEST RESULTS
Please refer to the APPENDIX C.
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3.4 RADIATED SPURIOUS EMISSIONS MEASUREMENT

3.4.1 LIMIT
The power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. The emission limit equal to -13dBm.

3.4.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.2.

1. In the semi-anechoic chamber, EUT placed on the 0.8m height of Turn Table, rotated the table around
360 degrees to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated power.
The “Read Value” is the spectrum reading the maximum power value.

2. The substitution horn antenna is substituted for EUT at the same position and signals generator export
the CW signal to the substitution antenna via a TX cable. Rotated the Turn Table and moved receiving
antenna to find the maximum radiation power. Adjust output power level of S.G to get a Value of
spectrum reading equal to “Read Value “ of step a. Record the power level of S.G

3. EIRP = Output power level of S.G — TX cable loss + Antenna gain of substitution horn.

4. ERP can be calculated form EIRP by subtracting the gain of dipole, ERP = EIPR - 2.15dBi.

5. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1IMHz/3MHz.

3.4.3 TEST SETUP LAYOUT
30MHz to 1000MHz
Absorbors

e

3m

EUT

Ground Plane

Communications = H o
I ecenver
Test Set Arrp.
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Above 1GHz

¢D.3m

Ground Plane

Communications -
| Test Set Recaiver I Amp. I

3.4.4 TEST DEVIATION

No deviation

3.4.5 TEST RESULTS (30MHZ TO 1000MHZ2)
Please refer to the APPENDIX D.

3.4.6 TEST RESULTS (ABOVE 1000MHZ)
Please refer to the APPENDIX E.
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3.5 BAND EDGE MEASUREMENT

3.5.1 LIMIT

A Power of any emission outside of the authorized operating frequency ranges must be attenuated below
the transmitting power (P) by a factor of at least 43 + 10 log(P) dB. In the 1 MHz bands immediately outside
and adjacent to the frequency block a resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be employed.

3.5.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 6.
1. All measurements were done at low and high operational frequency range.
2. Record the max trace plot into the test report.

3.5.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o

Power . -

Spiitter EUT
Communication simulater

3.5.4 TEST DEVIATION

No deviation

3.5.5 TEST RESULTS
Please refer to the APPENDIX F.
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3.6 PEAK TO AVERAGE RATIO MEASUREMENT

3.6.1 LIMIT

In measuring transmissions in this band using an average power technique, the peak to-average ratio (PAR)
of the transmission may not exceed 13 dB.

3.6.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 5.7.

1. Set resolution/measurement bandwidth = signal’s occupied bandwidth;

2. Set the number of counts to a value that stabilizes the measured CCDF curve;
3. Record the maximum PAPR level associated with a probability of 0.1%.

3.6.3 TEST SETUP LAYOUT

Spectrum Analayzer [ ] o
Power a -
Splitter EUT

=

Communication simulator

3.6.4 TEST DEVIATION

No deviation

3.6.5 TEST RESULTS
Please refer to the APPENDIX G.
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3.7 FREQUENCY STABILITY MEASUREMENT

3.7.1 LIMIT
+1.5 ppm is for base and fixed station. £2.5 ppm is for mobile station.

3.7.2 TEST PROCEDURES

The testing follows FCC KDB 971168 v03r01 Section 9.

1. Deviceis placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

2. EUT is connected the external power supply to control the DC input power. The test voltage range is
from minimum to maximum working voltage. Each step shall be record the frequency error rate.

3. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the
+0.5°C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider
the EUT could be test under the stability condition.

4. The frequency error was recorded frequency error from the communication simulator.

3.7.3 TEST SETUP LAYOUT

= :

Communication simulator EUT

=

Power Supply

3.7.4 TEST DEVIATION

No deviation

3.7.5 TEST RESULTS
Please refer to the APPENDIX H.
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4. LIST OF MEASUREMENT EQUIPMENTS

ERIP Power Measurement
Kind of : Calibrated | Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
Radio
1 | Communication Anritsu MT8820C 6201525878 | 2019/6/5 | 2020/6/4
Analyzer
8960 Series 10
2 Wireless Com Agilent E5515C GB47390193 | 2019/7/5 | 2020/7/4
Test Set
Radiated Emissions Measurement
Kind of . Calibrated | Calibrated
ltem Equipment Manufacturer Type No. Serial No. Date Until
1 Preamplifier EMCI EMC001340 980555 2020/4/10 | 2021/4/9
2 Preamplifier EMCI EMC02325B 980217 2020/4/10 | 2021/4/9
3 Preamplifier EMCI EMC012645B 980267 2020/4/10 | 2021/4/9
4 Preamplifier EMCI EMC2654045 980030 2020/1/31 | 2021/1/30
5 Test Cable EMCI EMC104-SM-SM-800 150207 2020/4/10 | 2021/4/9
6 Test Cable EMCI EMC104-SM-SM-3000 151205 2020/4/10 | 2021/4/9
7 Test Cable EMCI EMC-SM-SM-7000 180408 2020/4/10 | 2021/4/9
8 M Agilent N9038A MY55420127 | 2020/3/24 | 2021/3/23
9 | Signal Analyzer Agilent N9010A MY56480554 | 2019/6/6 | 2020/6/5
10 Horm Ant SCHWARZBECK BBHA 9120D 9120D-1342 | 2019/6/10 | 2020/6/9
11 Horm Ant Schwarzbeck BBHA 9170 187 2019/12/21 | 2020/12/20
12 |Trieg-Broadband) g opparzpeck VULB 9168 000992 | 2019/5/29 | 2020/5/28
13 | 5dB Attenuator EMCI EMCI-N-6-05 AT-N0508 2019/5/29 | 2020/5/28
Frequency Stability Measurement
Kind of . Calibrated | Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
Radio
1 | Communication Anritsu MT8820C 6201525878 2019/6/5 | 2020/6/4
Analyzer
8960 Series 10
2 Wireless Com Agilent E5515C GB47390193 | 2019/7/5 | 2020/7/4
Test Set
Thermal
3 HOLINK H-TH-2SP-B H1/EK04101902| 2018/7/26 | 2019/7/25
Chamber
Others Conducted Measurement
Kind of . Calibrated | Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Spectrum R&S FSP40 100129 2020/5/22 | 2021/5/21
Analyzer
2 Spectrum Agilent N9010A MY54200240 | 2019/11/19 | 2020/11/18
Analyzer
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.

All calibration period of equipment list is one year.

Project No.: 20047194

Page 21 of 96

Report Version: RO0




y
3 L L Report No.: BTL-FCCP-2-2004T194

5. EUT TEST PHOTOS

Please refer to document Appendix No.: TP-2004T194-FCCP-1 (APPENDIX-TEST PHOTOS).

6. EUT PHOTOS

Please refer to document Appendix No.: EP-2004T194-1 (APPENDIX-EUT PHOTOS).
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APPENDIX A - RADIATED POWER

Project No.: 20047194

Page 23 of 96

Report Version: RO0




y
3 L L Report No.: BTL-FCCP-2-2004T194

Output Power (dBm):

Band WCDMA Band Il
Modulation Tx Channel 9262CH 9400CH 9538CH
Frequency 1852.4MHz 1880MHz 1907.6MHz
RMC 12.2K 24.3 24.4 24.6
HSDPA Subtest-1 24.1 24.2 24.2
HSDPA Subtest-2 23.4 23.6 23.5
HSDPA Subtest-3 23.2 23.2 23.3
QPSK HSDPA Subtest-4 23.1 23.3 23.1
HSUPA Subtest-1 24.3 24.1 24.1
HSUPA Subtest-2 22.2 22.0 22.1
HSUPA Subtest-3 23.3 23.2 23.3
HSUPA Subtest-4 22.2 22.1 22.3
HSUPA Subtest-5 24.4 24.1 24.2

Project No.: 20047194 Page 24 of 96 Report Version: RO0



3L

Report No.: BTL-FCCP-2-2004T194

Low CH Mid CH High CH
LTE Band / BW | Modulation SRiZBe O';SBet 18607CH | 18900CH | 19193CH
1850.7MHz | 1880MHz | 1909.3MHz
1 0 231 233 233
1 2 22.6 228 22.9
1 5 22.6 226 22.7
QPSK 3 0 23.0 233 233
3 1 22.6 22.8 22.9
3 2 22.6 22.6 22.7
6 0 21.8 21.8 21.8
2/1.4M 1 0 22.1 223 225
1 2 21.8 21.9 21.9
1 5 21.6 218 21.9
160AM 3 0 22.1 22.3 225
3 1 218 21.9 21.9
3 2 21.6 218 21.9
6 0 21.0 20.7 208
Low CH Mid CH High CH
LTE Band / BW | Modulation SRi’zBe O'?fSBet 18615CH | 18900CH | 19185CH
1851.5MHz | 1880MHz | 1908.5MHz
1 0 231 233 233
1 7 22.6 22.8 22.9
1 14 22.7 22.7 22.8
QPSK 8 0 223 22.4 22.4
8 4 21.8 22.0 22.0
8 7 21.9 21.9 22.0
15 0 218 218 218
213M 1 0 22.2 224 225
1 7 21.8 22.0 22.0
1 14 21.7 218 21.9
160AM 8 0 214 214 215
8 4 21.0 211 211
8 7 20.9 20.8 211
15 0 218 213 211
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Low CH Mid CH High CH
LTE Band / BW | Modulation SFsze o?rsBet 18625CH | 18900CH | 19175CH
18525MHz | 1880MHz | 1907.5MHz
1 0 232 23.4 23.4
1 12 227 22.9 23.0
1 24 227 227 228
QPSK 12 0 223 224 22.4
12 6 21.0 221 22.0
12 11 21.0 22.0 221
25 0 21.0 21.0 21.0
215M 1 0 22.2 22.4 226
1 12 21.0 22.0 22.0
1 24 217 21.0 22.0
16QAM 12 0 215 214 215
12 6 21.0 211 212
12 1 20.9 20.9 211
25 0 21.0 208 21.0
Low CH Mid CH High CH
LTE Band / BW | Modulation SFfZBe o$fsBet 18650CH 18900CH 19150CH
1855MHz | 1880MHz | 1905MHz
1 0 232 23.4 23.4
1 24 22.7 22.9 23.0
1 49 228 228 22.9
QPSK 25 0 224 225 225
25 12 21.0 221 221
25 24 22.0 22.0 221
50 0 21.0 21.9 21.9
2/10M 1 0 223 225 226
1 24 21.0 221 22.1
1 49 218 21.9 22.0
16QAM 25 0 215 215 216
25 12 211 21.2 21.2
25 24 21.0 20.9 21.2
50 0 21.9 208 211
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Low CH Mid CH High CH
LTE Band / BW | Modulation SRiZBe Olf?fsBet 18675CH 18900CH 19125CH
1857.5MHz 1880MHz 1902.5MHz
1 0 23.3 23.5 23.5
1 37 22.8 23.0 23.1
1 74 22.8 22.8 22.9
QPSK 36 0 22.4 22.5 22.5
36 18 22.0 22.2 22.1
36 35 22.0 22.1 22.2
75 0 22.0 22.0 22.0
21 15M 1 0 22.3 22.5 22.7
1 37 22.0 22.1 22.1
1 74 21.8 22.0 22.1
16QAM 36 0 21.6 21.5 21.6
36 18 21.1 21.2 21.3
36 35 21.0 21.0 21.2
75 0 22.0 20.9 21.1
Low CH Mid CH High CH
LTE Band / BW | Modulation SRiEe O?Eet 18700CH 18900CH 19100CH
1860MHz 1880MHz 1900MHz
1 0 23.3 23.5 23.5
1 49 22.8 23.0 23.1
1 99 22.9 22.9 23.0
QPSK 50 0 22.5 22.6 22.6
50 24 22.0 22.2 22.2
50 49 22.1 22.1 22.2
100 0 22.0 22.0 22.0
2/20M 1 0 22.4 22.6 22.7
1 49 22.0 22.2 22.2
1 99 21.9 22.0 22.1
16QAM 50 0 21.6 21.6 21.7
50 24 21.2 21.3 21.3
50 49 21.1 21.0 21.3
100 0 22.0 20.9 21.2
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EIRP (dBm):
Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [CH9662 Polarization Vertical

400 dBm

30

20

1

10 b

0

10

-20

-30

-40

-50

60.0

1849.900 1850.40  1850.90  1851.40  1851.90  1852.40 185290  1853.40  1853.90 1854.90 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBm dB dBm dBm dB Detector Comment

1 * 1853.300 16.70 -5.81 10.89  33.01 -2212 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [|CH9662 Polarization Horizontal
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1849.900 1850.40 1850.90 1851.40 1851.90 1852.40 1852.90 1853.40 1853.90 1854.90 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1853.350 16.97 -5.47 11.50  33.01 -21.51 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [CH9800 Polarization Vertical
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1877.500 1878.00 1878.50 1879.00 1879.50 1880.00 1880.50 1881.00 1881.50 1882.50 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1878.795 16.30 -6.03 10.27  33.01 -2274 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [CH9800 Polarization Horizontal
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1877.500 1878.00 1878.50 1879.00 1879.50 1880.00 1880.50 1881.00 1881.50 1882.50 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1879.100 16.96 -5.71 11.25 33.01 -21.76 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [|CH9938 Polarization Vertical
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1905.100 1905.60 1906.10 1906.60 1907.10 1907.60 1908.10 1908.60 1909.10 1910.10 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1908.515 16.55 -6.12 1043  33.01 -22.58 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [|CH9938 Polarization Horizontal
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1905.100 1905.60 1906.10 1906.60 1907.10 1907.60 1908.10 1908.60 1909.10 1910.10 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1908.455 17.05 -5.78 11.27  33.01 -21.74 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18700 Polarization Vertical
40.0  dBm
30
20
1
10 b
0
-10
-20
-30
-40
-50
-60.0
1848.600 1849.10 1849.60 185010 185060  1851.10 185160 185210  1852.60 1853.60 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBm dB dBm dBm dB Detector Comment

1T " 1851.085 1712 -5.79 11.33 33.01 -21.68 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18700 Polarization Horizontal
40.0 dBm
30
20
1
10 3
0
-10
-20
-30
-40
-50
-Ellq
1848.600 1849.10 1849.60 1850.10 1850.60 1851.10 1851.60 1852.10 185260 1853.60 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1851.080 17.12 -5.45 1167  33.01 -21.34 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18900 Polarization Vertical
40.0 dBm
30
20
1
10 ®
0
-10
-20
-30
-40
-50
-Ellq
1868.600 1869.10 1869.60 1870.10 1870.60 1871.10 1871.60 1872.10 187260 1873.60 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1871.085 17.10 -5.97 1113 33.01 -21.88 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18900 Polarization Horizontal
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1868.600 1869.10 1869.60 1870.10 1870.60 1871.10 1871.60 1872.10 187260 1873.60 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1871.070 17.15 -5.64 11.51 33.01 -21.50 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH19100 Polarization Vertical
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1888.600 1889.10 1889.60 1890.10 1890.60 1891.10 1891.60 1892.10 1892 .60 1893.60 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1891.070 17.09 -6.14 1095  33.01 -22.06 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH19100 Polarization Horizontal
40.0 dBm
30
20
1
10 X
0
-10
-20
-30
-40
-50
-Ellq
1888.600 1889.10 1889.60 1890.10 1890.60 1891.10 1891.60 1892.10 1892 .60 1893.60 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 * 1891.095 17.13 -5.83 11.30 33.01 -21.71 peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX B - OCCUPIED BANDWIDTH
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WCDMA Band Il

_WCDMA

QPSK

Channel

Frequency
(MHz)

99% Occupied Bandwidth
(MHz)

Channel

Frequency
(MHz)

26dB Bandwidth (MHz)

9262

1852.4

4.1000

9262

1852.4

4.680

9400

1880.0

4.1000

9400

1880.0

4.680

9538

1907.6

4.0800

9538

1907.6

4.680

Spectrum

Plot

9262
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26dB
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Ref 30 dEm “Atc 30 4B SHT 2.5 me Ref 30 dBm t 30 & SHT 2.5 ma
0 Offfet 17]dE 30 offfet 17]aB
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|, r % e =D | e
L / \ { \f
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[T T ] W |
il " V7 3
_eo
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Date: 27.MAY.2020 16:58:16 Date: 15.JUN.2020 21:24:00
99% 26dB
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Ref 30 dBm t 30 @B T = Ref 30 dBm t 30 & SHT 2.5 ma
0 Offfet 17]aE 0 Offfet 17]aE
= o =
f_rH M"W“‘W"‘J"'\U*“‘ D Www

Center 1.

Span 10 MEz

Project No.: 20047194

Page 41 of 96

Report Version: RO0




L Report No.: BTL-FCCP-2-2004T194

99% 26dB
® :;: ;E: l;:: Marker 1 T1 - ® *REW 100 kHz Mar ‘L 1 'l., L

“VBW 300 kHz
ref 30 deEm “Att 30 4B SWT 2.5 me 1.90 Ref 30 dBm *att 30 OB SWT 2.5 ma

30 offfet 17[dB

30 Gfffet 17]dB

‘WWM Lo 1”-‘; 'J‘; GHz o exd B U“\J Wy b% ”‘Vl

viEw]
=

70
-0

Center 1.2076 GHz 1 MEz/ Span 10 MEz Center 1.9076 GHz 1omEzs Span 10 iz
Date: 27.MAY.2020 20:00:12 Date: 15.JUN.2020 21:20:31
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LTE Band 2_1.4M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18607 1850.7 1.1014 18607 1850.7 1.281
18900 1880.0 1.1015 18900 1880.0 1.296
19193 1909.3 1.1018 19193 1909.3 1.303
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18607 1850.7 1.1020 18607 1850.7 1.314
18900 1880.0 1.1020 18900 1880.0 1.311
19193 1909.3 1.1018 19193 1909.3 1.303
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[ Keysioht Spectrum Amalzer - Occupiad B4 s [ Cevaignt Spectrum Anahyzer Occupeed BW - =
AL R [ ENSE:IN 06:20:17 PM May 26, 2020 — R 06:20:35 PM May 26, 2020 —
PIB Addre 8 Center Freq: 1.850700000 GHz Radio Std: None = PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None nd
Trig: Free Run Avg|Hold: 10110 3 Avg|Hold: 1010
AFGainiLow #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB
Address| Address
18 18
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller» Controller» ||
Disabled Disabled
Center 1.851 GHz Span 2.8 MHz [Center 1.88 GHz Span 2.8 MHz
[#Res BW 51kHz #VBW 150 kHz #Sweep 300 ms| o8 BW 51 kHx FVBW 150 kHz BSweep 300 ms
Occupied Bandwid otal Po dB Occupled Bandwid otal Po dB
014 0
a eq o 9 » of OBW Powe 99.00 % a eq 0 0 of OBW Po 99.0
dB Bandwid 8 dB 6.00 dB dB Bandwid 96 dB 6.00 dB
M55 ) Undefined header. TRACE 1<Err> ATUS 156 €3 Query INTERRUPTED sTaTus
[ Keysight Spectrum Analyaer - Occupied 89 e [ eveight Spectrum Anyae - Occupeed BW e )
AL f S i [ e 06:20:23 PMMay 26, 2020
PIB Addre 8 Center Freq: 1.909300000 GHz i PIB B 8 Center Freq: 1.850700000 GHz Radio Std: None PiB
Trig: Free Run Avg|Hold: 10110 Tri ree Run Avg|Hold: 1010
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address Address|
18 18
Ref 30.00 dBm Ref 30,00 dBm
GPIB GPIB
Controller»| Controller» ||
Disabled Disabled
Center 1.909 GHz Span 2.8 MHz [Center 1.851 GHz ) Span 2.8 MHz
#Res BW 51 kHz #VBW 150 kHz #Sweep 300 ms, es BW 51kHz FVEW 150 kHz F#oweep 300 ms
Occupied Bandwid otal Po dB Occupled Bandwid otal Po 6 dB
018 020
a eq o 6 » of OBW Powe 99.00 % a eq o 9 of OBW Po 99.00
dB Bandwid 0 dB 6.00 dB dB Bandwid dB 6.00 dB
REE03 Quary INTERRUPTED = 55 €3 Query INTERRUPTED STaTus
[ Keysight Spectrum Analaer - Occupied 89 [ eyright Spectrum Anyae - Occupeed BW e )
AL g SE 1 06:20:41 PMay 26, 2020 ™ e 06:20:58 PMMay 26, 2020 =
PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None GPIB Address 18 Center Freq: 1.909300000 GHz Radio Std: None B
Trig: Free Run Avg|Hold: 10110 =g [ ree Run Avg|Hold: 1010
AFGain:Low #Atten: 30 dB Radio Device: BTS #F Gain-Low #Atten: 30 dB Radio Device: BTS GPIB
Address|
18
Ref 30.00 dBm Ref 30.00 dBm
GPIB
c »
Disabled Disabled
Center 1.88 GHz Span 2.8 MHz [Genter 1.908 GHz Span 2.8 MHz
#Res BW §1kHz #VBW 150 kHz #Sweep 300 ms| Res BW 31 kHz FVBW 150 kHz #Sweep 300 ms
Occupied Bandwidth Total Power 21.5 dBm
1.1018 MHz
Transmit Freq Error -5.543 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.303 MHz x dB -26.00 dB
58 €3 Query INTERRUPTED e R
1
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LTE Band 2_3M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18615 1851.5 2.7194 18615 1851.5 2.957
18900 1880.0 2.7183 18900 1880.0 2.973
19185 1908.5 2.7187 19185 1908.5 2.958
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18615 1851.5 2.7146 18615 1851.5 2.958
18900 1880.0 2.7162 18900 1880.0 2.964
19185 1908.5 2.7174 19185 1908.5 2.964
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Spectrum Plot

QPSK-18615

QPSK-18900

[ Keysioht Spectrum Amalzer - Occupiad B4 s [ Cevaignt Spectrum Anahyzer Occupeed BW - =
AL £ T EHSE Il 06:36:32 P May 26, 2020 m— 3 06:36:49 PMMay 26, 2020 —
PIB Addre 8 Center Freq: 1.851500000 GHz Radio Std: None z PIB Address 18 Center Freq: 1880000000 GHz Radio Std: None B
Trig: Free Run Avg|Hold: 10110 : AvgiHold: 1010
#F Gain:Low #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB|
Address| Address,
18 18
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller»| ontrollers |||
Disabled Disabled
Center 1.852 GHz Span 6 MHz [Center 1.88 GHz Span 6 MHz
HRes BW 100 kHz #VBW 300 kHz #Sweep 300 ms| es BW_100 kHz FVBW 300 kHz #Sweep 300 ms|
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po dB
g 8
a eq Erro 2 of OB 99.00 % a eq Erro 6 of OBW Fo 99.0
dB Bandwid 9 dB 6.00 dBE dB Bandwid 9 dB 6.00 dB
= 55 € Query INTERRUPTED TaTs
[ Keysight Spectrum Anabyzer - Occuped BW in = Keysight Spectrum Analyzer - Occupsed BW =
AL £ SE N 06:37:08 PM May 25, 2020 — 3 e 5 PMMay 26, 2020 =
PIB Addre 8 Center Freq: 1.908500000 GHz Radio Std = PIB T Center Freq: 1.851500000 GHz Std: None B
Trig: Free Run ‘Avg|Hold: 10110 Trig: Free Ru AvgiHold: 1010
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address| Address|
18 18
Ref 30.00 dBm Ref 30,00 dBm
GPIB GPIB
Controller»| ontroflers |||
Disabled Disabled
Center 1,909 GHz Span 6 MHz ] Span 6 MHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 300 ms| #VBW 300 kHz #Sweep 300 ms|
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po dB
0 46
a eq Erro 8 . of OB 00 % a eq Erro B of OBW Po 99.00 °
dB Bandwid 958 dB 6.00 dBE dB Bandwid 958 dB 6.00 dB
56 € Query INTERRUPTED 55 €3 Query INTERRUPTED STaTus
[ Keysight Spectrum Anabyzer - Occuped BW = Keysight Spectrum Analyzer - Occupsed BW =
AL £ SE N 06:36:55 P My 25, 2020 T eI 06:37:12 PMMay 26,2020 =
PIB Addre 8 Center Freq: 1.680000000 GH: Radio Std: None GPIB Address 18 Center Freq: 1.908500000 GHz Radio Std: None B
Trig: Free Run AvglH e Trig: Free Run AvgiHold: 1010
#AFGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS GPIB
Address|
18
Ref 30.00 dBm Ref 30.00 dBm
GPIB
»
Disabled Disabled

‘Center 1.88 GHz
#Res BW 100 kHz

55 €@ Query INTERRUPTED

#VBW 300 kHz

Span 6 MHz
#Sweep 300 ms

‘Center 1.909 GHz
Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

2.7174 MHz

Transmit Freq Error
x dB Bandwidth

55 € Query INTERRUPTED

-8.691 kHz
2.964 MHz x dB

% of OBW Power

Span 6 MHz
#Sweep 300 ms|

21.5 dBm

99.00 %
-26.00 dB
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Report No.: BTL-FCCP-2-2004T194

LTE Band 2_5M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18625 1852.5 4.5063 18625 1852.5 4.875
18900 1880.0 4.5103 18900 1880.0 4.874
19175 1907.5 4.5089 19175 1907.5 4.874
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18625 1852.5 4.4995 18625 1852.5 4.866
18900 1880.0 4.5020 18900 1880.0 4.868
19175 1907.5 4.5013 19175 1907.5 4.872
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Report No.: BTL-FCCP-2-2004T194

[ Keysighe Spectnam Anayztr - Dccupied DA = [ Feysight Spectrum Ansbyzer - Occupied BW e e
L1§ [ L ENSE I 06:45:25 PM May 36, 2020 . R 05:45:44 M M3y 26, 2020 —
PIB Addre 8 Center Freq: 1.852500000 GHz Radio Std: None z PIE Addre 8 Center Freq: 1880000000 GHz Radio Std: None B
Trig: Free Run AvglHold: 10/10 : ‘AvglHold: 10110
#F Gain:Low #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB|
Address| Address,
18/ 18/
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller» Controller» ||
Disabled Disabled
Center 1853 GHz Span 10 MHz Span 10 MHz,
#Res BW 150 kHz #VBW 470 kHz #Sweep 300 ms, FVBW 470 kHz #Sweep 300 ms
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po dB
4 06 4 0
a eq Erro 0 » of OBW Powe 99.00 % a eq Erro 6.168 of OBW Fo 99.0
dB Bandwid 8 dB 6.00 dB dB Bandwid 8 dB 6.00 dB
Ve QyQuery NTERRUPTED s 455 €3 Query INTERRUPTED Starus,
[ Keysight Spectrum Anabyzer - Occuped BW in = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 08:46:02 P May 26, 2020 — 3 NSEIT 06:45:33 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.907500000 GHz Radia Std z PIB 8 8 Center Freq: 1.852500000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 Trig: Free Ru AvglHold: 10110
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address| Address|
18] 18!
Ref 30.00 dBm Ref 30,00 dBm
GPIB GPIB
Controller»| Controllers ||
Disabled Disabled
ICenter 1,908 GHz Span 10 MHz § Span 10 MHz|
#Res BW 150 kHz #VBW 470 kKHz #Sweep 300 ms| #VBW 470 kHz #Sweep 300 ms|
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po dB
4.5089 4.499
a eq o 9.26 » of OBW Powe 99.00 % a eq o 0 of OBW Fo 99.00°7
dB Bandwid 8 dB 6.00 dB dB Bandwid B66 dB 6.00 dB
Ve QyQuery NTERRUPTED s 455 €3 Query INTERRUPTED staTus,
[ Keysight Spectrum Anabyzer - Occuped BW = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 08:45:50 P May 26, 2020 ™ NSEIT 05:45:0 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None GPIB Address 18 Center Freq: 1.907500000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 e Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #F Gain:Low #Atten: 30 dB Radio Device: BTS GPIB
Address|
18/
Ref 30.00 dBm Ref 30.00 dBm
GPIB
>
Disabled Disabled
Center 1.88 GHz Span 10 MHz [Center 1.908 GHz Span 10 MHz
#Res BW 150 kHz #VBW 470 kHz #Sweep 300 ms Res BW 150 kHz #VBW 470 kHz #Sweep 300 ms;
Occupied Bandwidth Total Power 21.5 dBm
4.5013 MHz
Transmit Freq Error -10.432 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.872 MHz x dB -26.00 dB
¥s& €3 Query INTERRUPTED 455 €3 Query INTERRUPTED
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LTE Band 2_10M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18650 1855 8.9457 18650 1855 9.516
18900 1880 8.9588 18900 1880 9.525
19150 1905 8.9580 19150 1905 9.506
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18650 1855 8.9464 18650 1855 9.497
18900 1880 8.9583 18900 1880 9.515
19150 1905 8.9566 19150 1905 9.507
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Report No.: BTL-FCCP-2-2004T194

Spectrum Plot

QPSK-18650

QPSK-18900

T Faysihe Specinam Anshyr - Booupied B = [P Reyright Spectnam Analyzes - Occupied B -
AL # [ ENSE.IN (06:47:02 PM May 26, 2020 — R 06:47:20 PM May 26, 2020 —
PIB Addre 8 Center Freq: 1855000000 GHz Radio Std: None : PIE Addre 8 Center Freq: 1.880000000 GHz Radio Std: None B
Trig: Free Run AvglHold: 10/10 : ‘AvglHold: 10110
#F Gain:Low #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB|
Address| Address,
18/ 18/
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller»| Controller» ||
Disabled Disabled
Span 20 MHz Span 20 MHz
#VBW 620 kHz #Sweep 300 ms| FVBW 620 kHz #Sweep 300 ms
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po 6 dB
89 8.9588
a eq Erro 84 » of OBW Powe 99.00 % a eq Erro 6.460 of OBW Fo 99.0
dB Bandwid 9.516 dB 6.00 dBE dB Bandwid 9 dB 6.00 dB
ee 3 Query INTERRUPTED = 455 €3 Query INTERRUPTED TaTs,
[ Keysight Spectrum Anabyzer - Occuped BW in = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN — 3 NSEIT 05:47:08 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.905000000 GHz z PIB & 8 Center Freq: 1.855000000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 Trig: Free Ru AvglHold: 10110
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address| Address|
18]
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller®| C 4
Disabled Disabled
Center 1,905 GHz Span 20 MHz ] Span 20 MHz,
#Res BW 200 kHz #VBW 620 kHz #Sweep 300 ms| #VBW 620 kHz #Sweep 300 ms|
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po 6 dB
8.9580 8.9464
a eq Erro . of OBW Powe 99.00 % i eq Erro 8 of OBW Po 99.00 °
dB Bandwid 9.508 dB 6.00 dBE dB Bandwid 0.49 dB 6.00 dB
M55 €3 Query INTERRUPTED STATUS, Jusc € Query INTERRUPTED sTams,
[ Keysight Spectrum Anabyzer - Occuped BW = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 08:47:26 P May 26, 2020 ™ NSEIT 06:47:42 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None GPIB Address 18 Center Freq: 1.908000000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 e Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radic Device: BTS GPIB
Address|
18
Ref 30.00 dBm Ref 30.00 dBm
GPIB
Ci »
Disabled Disabled

‘Center 1.88 GHz
#Res BW 200 kHz

55 €@ Query INTERRUPTED

Span 20 MHz

#VBW 620 kHz #Sweep 300 ms

‘Center 1.905 GHz
Res BW 200 kHz

Occupied Bandwidth

#VBW 620 kHz

Total Power

8.9566 MHz

Transmit Freq Error
x dB Bandwidth

55 € Query INTERRUPTED

-19.778 kHz
9.507 MHz

% of OBW Power
x dB

Span 20 MHz
#Sweep 300 ms|

21.5 dBm

99.00 %
-26.00 dB
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Report No.: BTL-FCCP-2-2004T194

LTE Band 2_15M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18675 1857.5 13.417 18675 1857.5 14.25
18900 1880.0 13.452 18900 1880.0 14.26
19125 1902.5 13.427 19125 1902.5 14.23
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18675 1857.5 13.406 18675 1857.5 14.26
18900 1880.0 13.446 18900 1880.0 14.26
19125 1902.5 13.422 19125 1902.5 14.22
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Report No.: BTL-FCCP-2-2004T194

Spectrum Plot

QPSK-18675

QPSK-18900

T Faysihe Specinam Anshyr - Booupied B = [P Reyright Spectnam Analyzes - Occupied B -
AL % C EIE I 06:45:08 PM May 26, 2020 — R 06:49:24 P My 26, 2020 m—
PIB Addre 8 Center Freq: 1.857500000 GHz Radio Std: None 2 PIE Addre 8 Center Freq: 1.880000000 GHz Radio Std: None B
Trig: Free Run AvglHold: 10/10 : ‘AvglHold: 10110
#F Gain:Low #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB|
Address| Address,
18/ 18/
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller»| ontrollers |||
Disabled Disabled
Center 1,858 GHz Span 30 MHz Span 30 MHz,
#Res BW 300 kHz #VBW 910 kHz #Sweep 300 ms, FVBW 910 kHz #Sweep 300 ms
0 pied Bandwid otal Po 6 dB 0 pied Bandwid otal Po dB
a eq Erro 6 » of OBW Powe 99.00 % a eq Erro 9 of OBW Fo 99.0
dB Bandwid dB 6.00 dB dB Bandwid 6 dB 6.00 dB
ee 3 Query INTERRUPTED = 455 €3 Query INTERRUPTED TaTs,
[ Keysight Spectrum Anabyzer - Occuped BW in = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 08:45:48 P May 26, 2020 — 3 NSEIT 06:43:13 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.902600000 GHz Radio Std: None z PIB . 8 Center Freq: 1.857500000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 Trig: Free Ru AvglHold: 10110
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address| Address|
18]
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller®| &
Disabled Disabled
Center 1,903 GHz Span 30 MHz ] Span 30 MHz,
#Res BW 300 kHz #VBW 910 kKHz #Sweep 300 ms| #VBW 910 kHz #Sweep 300 ms|
O pied B d d o Po bdB O pied Band d otal Po 6 dB
4 406
a eq o 6 » of OBW Powe 99.00 % a eq o 0 of OBW Fo 99.00
dB Bandwid dB 6.00 dB dB Bandwid 6 dB 6.00 dB
ee 3 Query INTERRUPTED = 455 €3 Query INTERRUPTED staTus,
[ Keysight Spectrum Anabyzer - Occuped BW = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 08:45:30 P May 26, 2020 ™ NSEIT 06:43:54 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None GPIB Address 18 Center Freq: 1.902500000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 e Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS GPIB
Address|
18
Ref 30.00 dBm Ref 30.00 dBm
GPIB
>
Disabled Disabled

‘Center 1.88 GHz
#Res BW 300 kHz

55 €@ Query INTERRUPTED

Span 30 MHz

#VBW 910 kHz #Sweep 300 ms

‘Center 1.903 GHz
Res BW 300 kHz

Occupied Bandwidth

13
Transmit Freq Error
x dB Bandwidth

55 € Query INTERRUPTED

#VBW 910 kHz
Total Power
.422 MHz

-34.203 kHz
14.22 MHz

% of OBW Power
x dB

Span 30 MHz
#Sweep 300 ms|

21.6 dBm

99.00 %
-26.00 dB
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LTE Band 2_20M
QPSK
Frequency | 99% Occupied Bandwidth Frequency :
Channel (MH2) (MHz) Channel (MH2) 26dB Bandwidth (MHz)
18700 1860 17.865 18700 1860 18.94
18900 1880 17.941 18900 1880 18.97
19100 1900 17.874 19100 1900 18.92
16QAM
Frequency | 99% Occupied Bandwidth Frequency _
Channel (MH2) (MH2) Channel (MHz) 26dB Bandwidth (MHz)
18700 1860 17.856 18700 1860 18.94
18900 1880 17.935 18900 1880 18.96
19100 1900 17.866 19100 1900 18.92
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Report No.: BTL-FCCP-2-2004T194

Spectrum Plot

QPSK-18700

QPSK-18900

T Faysihe Specinam Anshyr - Booupied B = [P Reyright Spectnam Analyzes - Occupied B -
AL % C EIE I 06:50:18 PM May 26, 2020 — R 06:510:35 PMMay 26, 2020 m—
PIB Addre 8 Center Freq: 1850000000 GHz Radio Std: None z PIB Addre 8 Center Freq: 1880000000 GHz Radio Std: None B
Trig: Free Run AvglHold: 10/10 : ‘AvglHold: 10110
#F Gain:Low #Aten: 30 dB Radio Device: BTS GPIB| #FGain:Low At Radio Device: BTS GPIB|
Address| Address,
18/ 18/
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller»| ontrollers |||
Disabled Disabled
‘Center 1.86 GHz Span 40 MHz iCenter 1.88 GHz Span 40 MHz,
HRes BW 390 kHz #VBW 1.2 MHz #Sweep 300 ms| es BW 360 kHz FVBW 1.2 MHz #Sweep 300 ms|
0 pied Bandwid otal Po 6 dB 0 pied Bandwid otal Po dB
0 94
a eq Erro 6 » of OBW Powe 99.00 % a eq Erro of OBW Fo 99.0
dB Bandwid 8.9 dB 6.00 dBE dB Bandwid 8.9 dB 6.00 dB
ee 3 Query INTERRUPTED = 455 €3 Query INTERRUPTED TaTs,
[ Keysight Spectrum Anabyzer - Occuped BW in = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 06:50:54 P My 25, 2020 — 3 NSEIT 06:50:24 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.900000000 GHz Radio Std: None z PIB & 8 Center Freq: 1.860000000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 Trig: Free Ru AvglHold: 10110
#AF Gain:Low #Atten: 30 dB GPIB| #IF Gain:Low 30 dB Radio Device: BTS GPIB|
Address| Address|
18] 18!
Ref 30.00 dBm Ref 30.00 dBm
GPIB GPIB
Controller»| ontroflers |||
Disabled Disabled
Span 40 MHz Span 40 MHz,
#VBW 1.2 MHz #Sweep 300 ms| #VBW 1.2 MHz #Sweep 300 ms|
0 pied Bandwid otal Po dB 0 pied Bandwid otal Po 6 dB
q
8 4 O O
a eq Erro 6 . of OBW Powe 99.00 % i eq Erro 09 of OBW Po 99.00
dB Bandwid 8.9 dB 6.00 dBE dB Bandwid 8.9 dB 6.00 dB
ee 3 Query INTERRUPTED = 455 €3 Query INTERRUPTED staTus,
[ Keysight Spectrum Anabyzer - Occuped BW = Keysight Spectrum Analyzer - Occupsed BW =
AL u SEIN 06:50:41 PM May 25, 2020 T NSEIT 06:50:55 P May 26, 2020 =
PIB Addre 8 Center Freq: 1.880000000 GHz Radio Std: None GPIB Address 18 Center Freq: 1.900000000 GHz Radio $td: None B
Trig: Free Run AvglHold: 10/10 e Trig: Free Run AvglHold: 10110
#AFGain:Low #Atten: 30 dB Radio Device: BTS #FGain:Low #Atten: 30 dB Radic Device: BTS GPIB
Address|
18
Ref 30.00 dBm Ref 30.00 dBm
GPIB
>
Disabled Disabled

‘Center 1.88 GHz
#Res BW 390 kHz

55 €@ Query INTERRUPTED

Span 40 MHz

#VBW 1.2 MHz #Sweep 300 ms

'Center 1.9 GHz
Res BW 390 kHz

Occupied Bandwidth

17
Transmit Freq Error
x dB Bandwidth

55 € Query INTERRUPTED

#VBW 1.2 MHz
Total Power
.866 MHz

-44.862 kHz
18.92 MHz

% of OBW Power
x dB

Span 40 MHz
#Sweep 300 ms|

21.5 dBm

99.00 %
-26.00 dB
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APPENDIX C - CONDUCTED SPURIOUS EMISSIONS
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Report No.: BTL-FCCP-2-2004T194

WCDMA Band II_WCDMA Spectrum Plot

Channel

Frequency(MHz)

9400

1880

' Keysight Spectrum Analyzer - Swept SA

RF 50Q DC

MSG

| SENSE:INT]

Trig: Free Run

PNO: Fast ()
‘ow T #Atten: 30 dB

IFGain:Low

[
Avg Type: Log-Pwr

STATUS

gu@@_-|

06:51:50 AM May 31, 2020
TrRAcE IR Trace/Detector
TYPE|

JAIS38 A 1NN N
Select Trace

=
hd

Clear Write

Trace Average

Max Hold

Min Hold

|

View Blank’
View

More
10of3
op 19.001)

Lrml
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L Report No.: BTL-FCCP-2-2004T194

LTE Band 2_1.4M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:38:38 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 3.843 GHz
Ref 27,00 dBm -38.55 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

[sc €3 Query INTERRUPTED
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LTE Band 2_3M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:38:57 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 3.805 GHz
Ref 27,00 dBm -39.21 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

S5 €3 No Peak Found
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LTE Band 2_5M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:44:08 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 3.995 GHz
Ref 27,00 dBm -39.58 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

S5 €3 No Peak Found

Project No.: 20047194 Page 59 of 96 Report Version: RO0



L Report No.: BTL-FCCP-2-2004T194

LTE Band 2_10M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:39:47 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 3.805 GHz
Ref 27,00 dBm -39.32 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

S5 €3 No Peak Found
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LTE Band 2_15M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:40:08 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 18.602 GHz
Ref 27,00 dBm -39.41 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

S5 €3 No Peak Found
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LTE Band 2_20M Spectrum Plot

Channel Frequency(MHz)
18900 1880
| Keysight Spectrum Analyzer - Swept 5 =
d RL RF 500 DC [ SENSE:INT] | [10:40:31 PM May 26, 2020
Input Mech Atten 20 dB ) Avg Type: Log-Pwr
PNO: Fast —»— 1rig: Free Run TV
IFGain:Low #Atten: 20 dB algg P N NN NN

Mkr1 3.843 GHz
Ref 27,00 dBm -39.13 dBm

Max MixerLvl
-10.00 dBm

Max Mixer
Lvl Rule»

Start 30 MHz Stop 19.000 GHz Normal
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 31.67 ms (1001 pts)

S5 €3 No Peak Found
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APPENDIX D - RADIATED SPURIOUS EMISSIONS (30MHZ TO
1000MH2Z)
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [CH9800 Polarization Vertical
0.0 dBm
-10
-20
-30
2
X
-40
£ 4 .
50 X X 5 ad
X
-60
-70
-80
-90
-1l]l].F]
30.000 127.00 22400 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 134.7600  -52.52 3.69 -48.83 -13.00 -35.83 peak

2 * 2414600 -4562 9.54 -36.08 -13.00 -23.08 peak

3 305.4800  -55.24 9.65 -45.59 -13.00 -32.59 peak

4 350.1000  -57.47 8.79 -48.68 -13.00 -35.68 peak

5 533.4300 -63.66 10.51 -53.15  -13.00 -40.15 peak

6 714.8200 -62.90 14.48 -48.42 -13.00 -3542 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode WCDMA Band Il Test Date 2020/5/21
Test Channel [CH9800 Polarization Horizontal
0.0 dBm
-10
-20
-30
2
X
-40
1 3 5
s0 [ ;( X §
-60
-70
-80
-90
-1l]l].F]
30.000 127.00 22400 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector ~ Comment
1 38.7300 -66.76 18.68 -48.08 -13.00 -35.08 peak
2 * 2404900 -39.10 1.67 -37.43  -13.00 -2443 peak
3 353.9800  -53.22 6.64 -46.58 -13.00 -33.58 peak
4 4471000 -69.04 17.14 -51.90 -13.00 -38.90 peak
5
6

714.8200 -62.16 12.53 -49.63 -13.00 -36.63 peak
875.8400 -68.45 18.21 -50.24 -13.00 -37.24 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18900 Polarization Vertical
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30.000 127.00 22400 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector Comment

1 81.4100 -58.99 0.10 -58.89 -13.00 -45.89 peak

2 195.8700 -61.28 5.31 -55.97 -13.00 -4297 peak

3 250.1900  -65.57 9.88 -55.69 -13.00 -42.69 peak

4 343.3100  -64.87 8.92 -55.95 -13.00 -42.95 peak

5 * 672.1400 -69.24 14.83 -54.41  -13.00 -41.41 peak

6 920.4600 -68.81 13.69 -55.12  -13.00 -42.12 peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode LTE Band 2 Test Date 2020/5/20
Test Channel [CH18900 Polarization Horizontal
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30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBm dB dBm dBm dB Detector ~ Comment
1 * 387300 -67.24 18.68 -48.56 -13.00 -35.56 peak
2 107.6000 -54.62 5.52 -49.10 -13.00 -36.10 peak
3 170.6500  -56.16 4.27 -51.89 -13.00 -38.89 peak
4 335.5500  -57.29 5.30 -51.99 -13.00 -38.99 peak
5
6

443.2200 -67.39 16.66 -50.73  -13.00 -37.73 peak
857.4100 -68.48 18.47 -50.01  -13.00 -37.01 peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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